
Authorised signatories:

S Connor (  )

Sieve (mm) Passing %

125 100

63 100

31.5 100

20 100

16 100

14 100

10 100

8 100

6.3 98

4 81

2.8 72

2 63

1 51

0.5 42

0.25 32

0.125 23

0.063 17.7

Certificate of sampling: Not available Client Detail

Sampling method: BS EN 932-1:1997 Gallagher Aggregates Limited

Preparation method: BS EN 932-2:1999 Hermitage Quarry, Hermitage Lane,

Test method: BS EN 933-1:2012 Barming, Maidstone, Kent ME16 7NS

WET   

Name: Lee Cooney Signed

DRY   

Remarks: 

DATE SAMPLED 11/07/2023 Date Received 12/07/2023

SAMPLED BY LD Date Tested 13/07/2023

Specification

SCHEME/SITE: GALLAGHER AGGREGATES - QUARRY TESTING

0-6mm Crushed Rock Fines

SOURCE Hermitage Quarry Ticket No. N/A

SAMPLE TYPE Bulk Material Type: CRF

MATERIAL DESC:

MATERIAL SPEC:

L Cooney ( * )

W Leighton (  )

CERTIFICATE OF TEST

PARTICLE SIZE DISTRIBUTION  REPORT SUMMARY

LABORATORY REF: G4414 SITE/CLIENT REF: GALLAGHER QUARRY

N/A
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Particle size distribution - percentage passing


